DEARBORN

1-Z dNO¥O

Vit dNOND

¢ Hd,, 591198 ‘MOJIBY OSIJ WAPUE], UIOQIBS(J - g 9In31q

L2 dNO¥O

Y&z dNOdo

& dNOYo

42-2 dNO¥O

Vet dno¥o

£¢ dNO¥D

Vé-Z dNO¥O

8 dNOHO




DEARBORN TANDEM DISC W

SERIES /B’ MODELS 11-5, 11-6, 11-7, AND 11-8

Figure 10 - Hitch and Lever Angling Assemblies

22




DEARBORN TANDEM DISC M

SERIES "B MODELS 11-5, 11-6, 11-7, AND 11-8

Group 2—DEARBORN TANDEM DISC HARROWS

Series "'B”’—Models 11-5, 11-6, 11-7, and 11-8

COTTER PIN, 1/4" x'1-1/2"

FIG. QTY.
10 PART NOQ, NAME AND DESCRIPTION REQ.
Group 2-1-HITCH AND LEVER ANGLING ASSEMBLIES
1 |110264 TONGUE, Hitch, (Welded Assembly) . ............0000uivrnmnnn. 1
§ ;E_ggg Ega?gﬁ;h Pin Locking } Hitch Tongue to Tractor Hitch . . ............ 1
4 1110089 S1TOP, Angling Tiever I IR i % 5 5 v 5 s e 5 5% o v 1
5 |20389-87-8 | BOLT, 3/8" - 24 x 1" Hex. Hd.
6 |[34807-S7-8 LOCKWASHER, 3/8" } Angling Lever Stop to Hitch Tongue . . . ... 2
7 |33800-S7-8 | NUT, 3/8" - 24 Hex.
8 110247 HITCH, Tractor (Welded Assembly) . . . ... ..o oiee e i, 1
9 |300096 PIN, 3/8" x 3-1/4" - Hitchto Hitch Tongue ...............000o..... 1
10 (110270 LEVER, Angling (Welded ASSembly) . . . . ... u v o v e eee e, 1
i]é ;;822%57-8 ggq'f“rs]i{g P};I:, ;;fﬁ"B;t;?n Hg. } Angling I:.ever to Hitch Tongue Pivot. . .. .. 2
13 [110272 PLATE and TUBE ASSEMBEY SBOSIEERR NI~ . .. . .. e e e S 1
Consists of Plate and Tube which are not serviced separately plus
Bearing listed below: ;
14 110099 BEARING; Oilite . ; oo RO o x o o 5 5 5 oo sl iy oo 2
15 |110101 BAR and CHAIN, Control (Welded Assembly) . .................... 1
16 |2N-574 PIN, Linch
17 |2N-575 RING, Linch Pin Locking } Control Bar to Tractor Drawbar ............ 1
18 |72073-S7-8 | COTTER PIN, 3/16" x 1-1/2" - Control Bar SEODRIG 5 ot 53 % § w e 1
19 (110257 DRAFT BAR, RH, Inside (Welded Assembly) . .............00000..... 1
20 (110258 DRAFT BAR, LH, Inside (Welded Assembly) . .............0000.0.... 1
21 |300094 PIN, 5/8" x 2-1/4" Rd. Hd. Drilled ;
22 |72075-S7-8 | COTTER PIN, 1/4" x 1-1 /2" } Inside Draft Bar to Support Angle . . .. 2
23 [300098 PIN, 5/8" x 2-3 /8" Rd. Hd. Drilled
24 |34721-S7-8 | WASHER, 5/8" Flat } Inside Draft Bar to Angling Lever . . 1
25 |72075-S7-8 | COTTER PIN, 1/4" x 1-1/2"
26 110261 DRAFT BAR, Outside (Welded A eI N e e b e vieee . 2
27 111624 SPACER , '
28 |111622 PIN, 5/8" x 9-1/2" Outside Draft Bar to Support Angle . . . .. .. 2
29 [72073-87-8 | COTTER PIN, 3/16" x 1-1/2" :
30 {300094 PIN, 5/8" x 2-1/4" Rd. Hd. Drilled : .
31 [72075-S7-8 | COTTER PIN, 1/4" x 1-1/2" } Outside Draft Bar to Hitch Tongue . . £
32 (110121 FRAME, Front Gang Leveling (Welded ASECIDEYIININI R e L e o 1
33 (110229 CRANK, AJUSHIE. <ois o o ¢ o o i rm e v vie oo mreiors e & o 1
34 110131 SPRING, LevelIng .c.c i s o o ibrmmaora-alBE 1 . v oosiemiels o o s s 1
35 (110132 LIFTER, Rider (Welded ASSemMDbLY) . . ... vvvsven s oee s 1
gg 3332;‘537-8 2N s 123, } Leveling Frame to Weight Box. . ......... 2

23



DEARBORN TANDEM DISC W

SERIES "B’ MODELS 11-5, 11-6, 11-7, AND 11-8

Figure 11 - Gang Frame Assemblies

24




DEARBORN TANDEM DISC %W

SERIES “B'* MODELS 11-5, 11-6, 11-7, AND 11-8

Group 2-2 GANG ASSEMBLIES

QTY.

FIG,
11 PART NO. NAME AND DESCRIPTION REQ.
Group 2-2A—GANG FRAME ASSEMBLIES
1 110142 FRAME, Front Right (Welded Assembly) . . . . . v v vt vt i i e eeeeeee e 1
2 110143 FRAME, Front Left (WeldedZASSembBIV)! al. & i cvivaie o 5 staiaia & o & sniies o o 1
3 [110154 PLATE, Spindle ", & i SR o i os o hale s s meie i s 2
4 |20471-87-8 | BOLT, 7/16" - 20 x 1-1/2" Hex. Hd.
5 |34808-87-8 | LOCKWASHER, 7/16" } Spindle Plate to Frame .......... 4
6 |33802-87-8 | NUT, 7/16" - 20 Hex.
7 |110223 SPINDLE, Front Ganpg WSSO RSt St . L v e e 2
8 (110182 FRAME, Rear Right (Welded Assembly) . ... ..o v v v i vt e e e vomesnnas 1
9 |110183 FRAME, Rear Left (Welded ASsembly) . . . v v v v v v v v v o e v e ot s oee e s 1
10 [110184 PLATE, Swivel, . ... . - i Ch SN iS L S RNG I  P 2
11 |20471-87-8 | BOLT, 7/16" - 20 x 1-1/2" Hex. Hd. )
12 |34808-57-8 | LOCKWASHER, 7/16" } Swivel Plateto Frame . ., ........ 4
13 |33802-87-8 | NUT, 7/16" - 20 Hex.
14 (110226 ROD, Rear Gang Tiel . Souisuts: e s 6 & bwvaaa s sea e 3 > 1
15 |34723-S7-8 | WASHER, 3 /4" Flat ; .
16 |72075-S7-8 | COTTER PIN, 1/4" x 1-1/2" } Tie Rod to Swivel Plate ,.,............. 2
17 (110187 BRACE, Frame .. . e sR RnRepemeei i Sl o o v o 6 el 4 b b v 2
18 |20131-S7-8 | BOLT, 7/16" - 20 x 1-1/4" Hex. Hd.
19 |34808-S7-8 | LOCKWASHER, 7/16" } Frame Brace to Frame ., ......... 4
20 |33802-87-8 | NUT, 7/16" - 20 Hex.
21 110227 ROD, SUpport .. . ... . s «ere sloneuuunRRN R | . | , .o s s sl i L e 2
22 |21047-S7-8 | BOLT, 5/8" - 18 x 1-3/4" Hex. Hd. l
gz gig?}_g:_g gggﬁgﬁé;@i{, ?/a;l: s Support Rod to Lower Drawbar .. ..., 2
25 |33850-87-8 | NUT, 5/8" - 18 Hex.
26 (110254 DRAWBAR, Cross, Upper Right (Welded Assembly) . ...........0..... 1
27 (110253 DRAWBAR, Cross, Upper Left (Welded Assembly) . . . .o v v n e v enn.. 1
28 |110255 DRAWBAR, Cross, Lower Right (Welded Assembly) . .. ......0.veuunn. 1
29 110256 DRAWBAR, Cross, Lower Left (Welded Assembly) . . ... ......0.v'u... 1
gflj gggg;ﬁs,?_g ggq'f’raE/}i: P);I;::;//,:" Ec}._i{;i.z‘?nlled } Drawbar to Front and Rear Frames . . . 8
32 |110211 PLATE, LeVelIng . . i.i 56 @ el st i s o bl s 55 000 8 ssleists o o wieceis 2
33 |20389-S7-8 | BOLT, 3/8" - 24 x 1" Hex. Hd.
34 |34807-87-8 | LOCKWASHER, 3/8" } Leveling Plate to Drawbar .. .......... 4
35 |33800-S7-8 | NUT, 3/8" - 24 Hex.

25



DEARBORN TANDEM DISC %&c&%

SERIES “B" MODELS 11-5, 11-6, 11-7, AND 1i-8

Figure 12 - Disc and Bearing Assemblies

FIG. AND DESCRIPTION QTE. HEQ:
13 | TART NG NAME D 11-5 | 11-6 | 11-7 | 11-8
Group 2-2B—DISC AND BEARING
ASSEMBLIES
- |110157 BOLT, Gang, 67 ; JOR-ENERE e s . . T AT 4 4
1 {110158 BOLT, Gang, 7" . :S0aibmiase e fe s A 4 4
2 110168 WASHER
3 |110169 LOCK } Gang Bolt . . ... e s Sensan 4 4 4 4
4 (300041 NUT, 1" - 8 Sq.
5 (110159 BUMPER, Front Gang . ... igal et . o 2 2 2 2
6 (110168 WASHER, Gang Bolt (Head End) . ...... PR s s S 2 2 2 2
7 110163 SPOOL, SDacer. . . .. % rineses ity s o 8 12 8 | 12
- |110164 DISC, 16" Dia. ......... R L o 20 24
8 |110166 DISC; 187D, . . covvenenons vy ORI S .. s 20 | 24
9 (110160 SPOOL, Bearing . . ....... M = 8 | 8 8 8
10 |110161 CAP, Lower Bearing . .. .......... T e o e 8 8 8 8
11 (110162 CAP, Uppsr Bearing .. . . saicrsv et o s s 8 8 8 8
12 |21568-S7-8 | BOLT, 7/16" - 20 x 3-1/4" Hex. Hd.
13 |34808-S7-8 | LOCKWASHER, 7,/16" ggiﬁi‘"ng’ctwer TV e
14 [33802-S7-8 | NUT, 7/16" - 20 Hex. Resk;
15 |21624-S7-8 | BOLT, 7/16" - 20 x 5" Hex. Hd. ) Upper to Lower 16 16 16 | 16
16 (34808-S7-8 | LOCKWASHER, 7/16" } Bearing Cap 16 16 16 | 16
17 |33802-S7-8 | NUT, 7/16" - 20 Hex. to Frame . ....... . | 32 32 32 | 32
18 |353027-S7-8 | FITTING, Lube - Lower Bearing Cap . . . . . . . . . . . . 8 8 8 8

26




DEARBORN TANDEM DISC M

SERIES “B" MODELS 11-5, 11-6, 11-7, AND 11-8

Figure 13 - Scraper Assemblies

FIG.| pART NO NAME AND DESCRIPTION S ERG
13 ) 11-5 | 11-6 | 11-7 | 11-8
Group 2-3—SCRAPER ASSEMBLIES
- (110152 RAIL; Sexaper; 8", ., ., zires U SENIC WA e N 4 4
1 |111623 RAIL, Seraper, T, . . . i o S e s . 4 4
2 |20429-87-8 | BOLT, 3/8" - 24 x 1-1/4" Hex. Hd. 8 8 8 8
3 |34747-57-8 | WASHER, 3/8" Plain Scraper Rail 16 16 16 | 16
4 |34807-S7-8 | LOCKWASHER, 3 /8" to Frame . ..... 8 8 8 8
5 |33800-S7-8 | NUT, 3/8" - 24 Hex, 8 8 | 8 8
6 |110192 BRACKET, Scraper, Right Front and Left Rear ., ...... 10 12 10 12
7 110193 BRACKET, Scraper, Left Front and Right Rear . . . . . .. 10 12 10 | 12
8 |23412-S7-8 | BOLT, 7/16" - 14 x 1" Carr. Mol in W e
9 |34808-S7-8 | LOCKWASHER, 7,/16" Scraper e - - i | 5
10 |33801-S7-8 | NUT, 7/16" - 14 Hex. RIS dinke o & sivies
11 |110194 BLADE, SCTapeT. . o . s v s o v voss R - o R 20 24 20 | 24
12 | 300095 PIN, 3/8" x 1-1/4" Rd. Hd, Drilled Seraer Blade to _
10 110108 ot Scraper Bracket 20 24 20 24
14 |72037-S7-8 | COTTER PIN, 3/16" x 1" P &
15 | 300097 BOLT, 5/16" - 24 x 1" Sq. Hd. l ,
16 [110197 SPACER Scraper Blade to
17 |34806-S7-8 | LOCKWASHER, 5/16" Scraper Bracket . . . .. 20 24 20 | 24
18 [33798-S7-8 | NUT, 5/16" - 24 Hex.

27




	Complete unit (11-6 or 11-8 model).jpg
	Page 1 - Hitch and lever angling assemblies - diagram.jpg
	Page 2 - Hitch and lever angling assemblies - parts list.jpg
	Page 3 - Gang frame assemblies - diagram.jpg
	Page 4 - Gang frame assemblies - parts list.jpg
	Page 5 - Disc and bearing assemblies.jpg
	Page 6 - Scraper Assemblies.jpg



